



Table with client information: CLIENTE (PLESA ANAHUAC Y CIAS, S.A. DE C.V.), FECHA EMISION (14.05.2016), PAGINA (1), DIRECCION (AV. VALLE DE LAS ALAMEDAS No. 66-0), PRODUCTO (Vigas), and certification details (ING. RAMIRO CISNEROS MENCHACA, PRUEBAS MECANICAS Y CERTIFICACION).

Table titled 'COMPOSICION QUIMICA' showing chemical composition for grades 163306, 360155, and 360158 with columns for C, MN, P, S, SI, CU, CR, NI, MO, ALT, V, NB/CB, and TI.

Table titled 'PRUEBAS AL PRODUCTO' showing mechanical test results for grades 163306, 360155, and 360158 with columns for L.ELASTICO, R.TENSION, %ELON., and T.ELONG.

Table titled 'PRODUCTO EMBARCADO' showing shipping details for grades 163306, 360155, and 360158 with columns for NO. PAQUETE, NO. PZAS., PERALTE, PATIN, LARGO, PESO, PED. CLIENTE, and PEDIDO.

Table showing delivery details for grades 163306, 360155, and 360158 with columns for NO. PAQUETE, PARTIDA, and ENTREGA.

FIN DE DATOS